Machine:
- Version:- 1.0--——— - M?gm —-—

g
R.
1 =%
[
@
E g
e a
i< ‘™
= S
g ©
2 B
6 8
]
m -~
®
@ 0
mw.nﬂ
e 22
@Ae
i
58 %
@w@w
28 =
g = g
Ei ]
mu 173
=




M73 Version: 1.0
ITEM QUANTITY PART NUMBER DESCRIPTION
A 4 858-105 - Rubber Boot - 5"
B 4 850-004 2" x 2" Plastic End Cap
Cc 2 850-030 Free Weight End Cap
D 2 858-253 17/8" x 2 ¥2" x 2" Rubber Donut
E 1 858-200 Rubber Washer
F 2 850-012 "Vinyl End Cap
G 8 850-050 3/8" Plastic Hex Cap
H 2 819-316 1" External Snap Ring
| 2 851-317 Pillow Block
J 4 858-334 Rubber Grip
K 4 838-250 Aluminum Grip Cap
M 1 854-002 Small Magnum Sticker
N 1 858-254 4" Non Skid Tread
o] 4 818-105 5/16" Flat Washer
P 4 818-107 7/16" Flat Washer
Q 4 818-351 7/16" 1D x 1 9/16" OD Machine_Bushing
R 1 813-402 1/4" -20 x ¥2" Flat Head Screw
S 4 810-613 3/8" -16 x 3 1/4" Hex Head Screw
T 4 812-804 2" -13 x 1" Flat Head Screw
U 2 819-125 1 1/64" ID x 1 ¥4" OD Machine Bushing
Y 4 817-306 ' 3/8" -16 Nylon Insert Half Nut
W 4 817-608 ¥2" -13 Nylon Insert Half Nut
- X 2 073-000 Diamond Plate
Y 1 073-001 Lever Arm
zZ 1 073-002 Main Frame

Magnum Fitness Systems
2201 12" Avenue

. South Milwaukee, W! 53172

Phone (414) 764-4068
Fax (414) 768-7047




